914 Banner


Porsche 914 Cylinder Heads & Rockers
Cylinder Heads

Click on Image to Enlarge to Full Size

FN Part Description QTY Models Years Part No. Special Notes
1
Cylinder head cover
2
914-4 ALL
70-76
021-101-471

2
Gasket for cylinder head cover
2
914-4 ALL
70-76
021-101-481
Replace after each valve adjustment
3
Hex. nut M 7
8
914-4 ALL
70-76
N-011-007-7

4
Spring plate
8
914-4 ALL
70-76
021-109-415A

5
Bearing piece
8
914-4 ALL
70-76
021-109-427

6
Exhaust rocker arm
4
914-4 ALL
70-76
022-109-463

7
Thrust washer
8
914-4 ALL
70-76
DELETED

8
Spring
4
914-4 ALL
70-76
029-109-415A

9
Inlet rocker arm
4
914-4 ALL
70-76
022-109-433

10
Valve adjusting screw 2.0L
8
914-4 2.0L
73-76
039-109-451

10
Valve adjusting screw 1.7L
8
914-4 1.7L
70-73
022-109-451
Applicable for 1.7, 1.8 and 2.0
10
Valve adjusting screw 1.8L
8
914-4 1.8L
74-76
043-109-451

11
Hex. nut M 8 x 1
8
914-4 ALL
70-76
N011-152-5

12
Rocker lever shaft
4
914-4 ALL
70-76
021-109-407

13
Securing clip for protective tubes
2
914-4 ALL
70-76
021-109-339

14
Push rod
8
914-4 ALL
70-76
021-109-301A
Check when replacing push rod tubes
15
Sealing ring white (large)
8
914-4 ALL
70-76
021-109-349B

16
Sealing ring black (small)
8
914-4 ALL
70-76
021-109-345A
 
17
Protective tube for push rod
8
914-4 ALL
70-76
021-109-335C
Replace when installing new seals
18
Tappet (Cam follower)
8
914-4 ALL
70-76
021-109-309G
Replace all eight when installing new camshaft
19
Hex. nut M 10
16
914-4 ALL
70-76
028-109-453

20
Washer
16
914-4 ALL
70-76


21
Cylinder head 1.8L (with Smog inlets)
2
914-4 1.8L
75


21
Cylinder head 2.0L
2
914-4 2.0L
73-76
039-101-351

21
Cylinder head 1.8L
2
914-4 1.8L
74-76
021-101-351

21
Cylinder head 2.0L (with Smog inlets)
2
914-4 2.0L
75-76


21
Cylinder head 1.7L
2
914-4 1.7L
70-73
022-101-351

22
Cheesehead screw M 5 x 10
2
914-4 ALL
70-76


23
Washer
2
914-4 ALL
70-76


24
Cheesehead screw M 6
4
914-4 ALL
70-76


25
Washer
4
914-4 ALL
70-76


26
Baffle plate
2
914-4 ALL
70-76


27
Valve cone piece (Keeper)
16
914-4 ALL
70-76
113-109-651A

28
Valve spring disk
8
914-4 ALL
70-76
021-109-641B

29
Valve spring
8
914-4 ALL
70-76
021-109-623E

30
Oil deflecting ring
8
914-4 ALL
70-76


31
Inlet valve 1.7L
4
914-4 1.7L
70-73
021-109-601
39.3 mm size
31
Inlet valve 1.8L
4
914-4 1.8L
74-76
022-109-601
41.0 mm size
31
Inlet valve 2.0L
4
914-4 2.0L
73-76
039-109-601G
42.0 mm size
32
Exhaust valve 1.7L
4
914-4 1.7L
70-73
022-109-612D
33.0 mm size
32
Exhaust valve 1.8L
4
914-4 1.8L
74-76
022-109-612A
34.0 mm size
32
Exhaust valve 2.0L
4
914-4 2.0L
73-76
039-109-611L
36.0 mm size
33
Inlet valve guide 1.7L and 1.8L
4
914-4
70-76
021-101-403A

33
Inlet valve guide 2.0L
4
914-4 2.0L
73-76
039-101-403

34
Exhaust valve guide 1.7L and 1.8L
4
914-4
70-76
021-101-417A

34
Exhaust valve guide 2.0L
4
914-4 2.0L
73-76
039-101-421


Click Here to Recommend
this Page to a Friend

Pelican Pic
Pelican Parts

Credit Card Find out about ordering new & reconditioned parts listed here...
Select here to find out about ordering information,
shipping options, and our money-back guarantee on all parts.
Mailbox Pic Email us with your comments & questions...
Let us know if you have a question about the tech articles,
or send us one if you have an experience to share.
Mailbox Pic Return back to the 914 Forum..
Mailbox Pic Return back to our home page.

This site was designed and produced solely by Pelican Parts.